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& 3 PGz it JHT CR2032P MIT 3.0V 220mAh
54 Chinese
Name of Sample £x JHT LITHIUM BATTERY CR2032P MIT 3.0V 220mAh
English
b5 1124100184
Sample No.
EX3 V) AR T IR =
Consignor JHIH HONG TECHNOLOGY 0., LTD.
A FEE A 0 8L B R A TR A
Manufacturer JHIH HONG TECHNOLOGY CO., LTD.
s BAEN GR%6FERHET M
i
A7 ik ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 8
Test method Section 38. 3
KA SR R TR AE T Al
ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 8
Criterion Section 38.3
A=A
f"“ ML W IR S R
ppearance Silvery Button metal shell
R : 1k
Mg B H 2024-10-11 HRlAIE B 2024-10-18 ~ 2024-11-13
Accepted Date Test Date
HRF B o BERLREL; FAMAK; PR3, iy ; S B LT ; B s s
= Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
R, YRR AR A TE GRISFIERHETA) ST/SG/AC. 10/117REY. ﬁ;ﬁ 3h‘fﬁu@c4<
The sample has passed the test items of UN Manual of Tcsts and Lr g
AR |ST/SG/AC. 10/11/Rev. 8 Section 38.3 / %
Conclusion 1
25 H W aLs%
e 0. 067g - Lithium content:0. 067g. A~E] 5 Hyfil
Comment
eI FORE / o G A
Consignor 518132
Address Post Code
o ) h] > . . ]
& £ M 9 o 1BE
Approver: Checker: Compiler:
R

Title:

FrREM 4K (Head of New Energy Safety Department)
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b T/ K = AR E S & %
E"";_ MR 8 LA ’F‘J‘r{i%*aﬁ'/fimﬁ’f ot 2 $Iﬁ%1@ %;;1
Name of Test Standard requirement or The L
No Test R it G | R k
: — Clause Number of Standard est hesu onciusion emar
A E GREEAERHET
. 1) ST/SG/AC.10/11/Rev. 8 38.3 RET. 1 W ZE 1
1 A%t?f{g UN Manual of Tests i.il'lt‘l (‘r%teria - See Appendix 1 {T#ﬁ. /
sl ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test Pasgud
simulation T.1 :
A GRIEFARAET "
i ) ST/SG/AC. 10/11/Rev. 8 38. 3 iAHRT. 2 W E 2
2 ‘@Ef& UN Manual of Tests and Criteria Sag A;pen(lix 2 /m‘hl?} /
Thermal test |s1/56/AC. 10/11/Rev.8 Section 38.3 Test : s ;
T.2 g
B GREARET
)] ) ST/SG/AC. 10/11/Rev. 8 38.3 iX4T. 3 W 3
3 Q N UN Manual of Tests and Criteria A fop 8 o -8
Vibration ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test See: Apglandix 2 p ;; o £
T.3 2
B GREGARHET
p i EIPJEJEMST/S?/A]E. ;0/11/%;.5 3?3'{1{%?4 WP 4 e
N Manual o ests an riteria ! ) L 4 y
Shock ST/SG/AC. 10/10/Rev. 8 Sectioncadditess  [oor TPReRdiX N /
T. 4
jbtﬁlﬁi Gt 3G R T )
i) ST/SG/AC. 10/11/Rev. 8 38.3 WlHT.5 WL 5
) Exter’;'t[‘a?ﬂfhort UN l‘ﬂa.nual of Tests and Cr%le}‘ia See Appendix 5 s /
4 - ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test Passed
clrcult T. b et
BEAT R GlB HRHE T
BE fit) ST/SG/AC. 10/11/Rev. 8 38.3 WHT. 6 W 6
6 UN Manual of Tests and Criteria See Appendix 6 /,_'\7-;1:%. /
Crush ST/SG/AC. 10/11/Rev. 8 Section 38. 3 Test ) Paseed .
T. 6 Ao
A GREARAET
it} ST/SG/AC. 10/11/Rev. 8 38.3 i4iT. 8 W 7
7 gﬁ%ﬂﬁ% UN Manual of Tests and Criteria Saa A:J]_lendix 7 S /
Forced discharge |s1/s56/Ac. 10/11/Rev. 8 Section 38.3 Test i 5
1.8 Passed
This space intentionally left blank
3 PLFEH
R R _ PR IE :20C-25°C ;IR BRI : /%
Test Environment Ambient temperature:20°C-25°C ;Ambient humidity:/%
Condition
A A J
Subcontracted Test oy | BHK / LE ) /
Condition Subcontracted | Name Post Code
Laboratory B hk / W, £ ]
Address Tel
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A% : RRRE LA | R
No. Name of Test Items | Ajtitude simulation
1 v L=
. . BHT Bef BB Aft
HE | HERS A Do BB Mg gk | MR A | R
Y5 Sample Status RE |FRELE| RE | FHEEE | MassLoss | Residual |[HE
Sample Mass ocv Mass ocv OCV  |Other
No. g v g /v 1% 1% Event
001 B 3. 0598 3.22 | 3.0504 | 3.22 0. 01 100.00 | ©
002 s 3. 0508 3.23 | 3.0506 | 3.22 0. 01 99.69 | ©
003 o 3.0504 | 3.23 | 3.0503 | 3.23 0. 00 100.00 | ©
004 L 3. 0488 5.93 3. 0484 3,99 0. 01 99.69 | o
005 i el 3.0474 | 3.23 | 3.0469 | 3.23 0.02 | 100.00 | ©
006 i =3 es I 3. 2080 [P5iadse | 392 0. 01 100.00 | ©
007 W 3. 0397 3580 3. 0396 3. 22 0. 00 100.00 | o
008 e 3.08% | 3.22°.| 3.0630 | 3.22 0.02 | 100.00 | ©
009 Wl 3.0552 | 3.22 | 3.0546 | 3.22 0. 02 100.00 | ©
010 "o 3. 0519 3. 24 3. 0517 3. 24 0.01 100.00 | ©
SR L ,
011 Puily dbsshavgen 2.9318 / 2.9316 / 0.01 / )
: AL — -
012 Fully discharged 2.9271 / 2. 9266 / 0. 02 i 0
ST . " ;

013 el | B0BE / 2. 9058 / 0. 01 / 0
014 el 2. 8977 / 2. 8975 / 0. 01 / 0
Fully discharged ¢ 9 - B0 : /

= AR . ‘
015 Fully discharged 2.9058 / 2. 9057 / 0. 00 / o
\ e , :
016 Fully ;ischarged 2. 9046 / 2. 9044 / 0. 01 / 0]
017 s 2. 9279 / 2.9279 / 0. 00 / 0
Fully discharged ¥ * . / .
018 feia 2. 9529 / 2. 9524 / 0. 02 / 0
Fully discharged <79 ! L ’
SR ; f f ;

019 1’:“11)‘. di scharged 2. 9008 7 2. 9003 / O. 03 / O
020 ML 2. 8691 / 2. 8686 / 0.02 / 0
Fully discharged 3 . . i

ik LR V-RA D-ARR R-3Z F-R K 0-LiR. LRA. LK. LME. LA,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A3 5 BRAE LA | B
No. Name of Test Items Thermal test
Be |  Haks |[ooafl B RABE A | gk #a e m| L
ST Sample Status RE |FRLAE ¥ | % E/E| MassLoss| Residual [ LE
Sample Mass oCVv Mass ocVv OCV  |Other
No. /g A% /g Y 1% /% | Event
001 o e 3.0594 | 3.22 | 3.0591 | 3.24 0.01 100.00 | o
002 i 3.0506 | 3.22 | 3.0498 | 3.24 0.03 | 100.00 | o
003 el 3. 0503 3.23 3. 0501 3. 25 0. 01 100.00 | o
004 e 3. 0484 3.22 3. 0488 3. 24 0. 00 100.00 | ©
005 i 3. 0469 3.23 | 3.0472 | 3.25 0.00 | 100.00 | o
006 " 3. 0459 3. 228 =3T0dbr [ 3.24 0.00 | 100.00 | o
007 ... 3.0396 | 3.22 | 3.0404 | 3.2 0.00 | 100.00 | o
008 il 3. 0630 3. 92 3. 0631 3. 24 0. 00 100.00 | ©
009 T 3. 0546 3.22 | 3.0546 | 3.24 0.00 | 100.00 | o
010 . 3.0517 | 3.24 3.0517 |  3.25 0.00 | 100.00 | o
011 Bl e | 0: 0816 / 2. 9302 / 0.05 / 0
012 il e | 29266 i 2. 9254 0. 04 / o
013 il | 20058 / 2. 9050 / 0. 03 / 0
014 | gt e | 2 8075 / 2. 8962 / 0. 04 / 0
015 R e | 2. 9087 / 2. 9047 / 0. 03 / 0
016 I - TR N / 2. 9038 / 0. 02 / 0
017 il e | 29028 / 2. 9270 / 0. 03 / 0
018 T g, | 2 550 / 2. 9513 / 0. 04 / 0
019 A it | B, 50 / 2.8997 / 0.02 / 0
020 i I N / 2. 8685 / 0. 00 / 0
&k LR V-RA D-ARR R-2E F-RK 0-R#k. AR, LK. RsE. BAX,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 3 AR A B & AR fiea);
No. Name of Test Items | Vibration
oo a2 wfs
| HARA L R Afler g gk | Meem |t
%5 Sample Status RZ F#oAE| K& | FHRE | MassLoss | Residual | HE
Sample Mass oCVv Mass OCV oCcv Other
No. /g N /g A% 1% /% Event
001 il 3.0591 | 3.24 | 3.058 | 3.25 0.02 | 100.00 [ o
« /kﬁklu - L b  ng f
002 i, 3.0498 | 3.24 | 3.0495 [ 3.24 0.01 | 100.00 | o
003 e 3.0501 | 3.25 3. 0494 3. 26 0. 02 100.00 | o
AR . . . . oo
004 Ba 3.0488 | 3.24 3. 0476 3. 24 0.04 | 100.00 | o
- Aot 7 xid . .
005 Undischamged 3. 0472 3.25 3.0480 3.25 0. 00 100. 00 0
KRR - :
006 T b 3.0467 | 3.24 3. 0464 3. 24 0.01 100.00 | o©
- A g j s 5 =
007 il e 3,0404 |  3.24 3. 0388 3. 21 0. 05 99. 07 0
AR ; n o ‘
008 pal L 3.0631 | 3.24 »| 3.0625 | 3.24 0.02 | 100.00 | o
009 .. 3.0546 | 3.24 3. 0549 3. 24 0. 00 100.00 | o©
010 "L L 3.0517 | 3.25 3. 0512 3. 25 0.02 | 100.00 | o
011 ey | B UE02 / 2. 9297 / 0. 02 / 0
y SEATH ; 9= /
012 Fully :liijscharged 2.9254 / 2. 9254 /I 0.00 / 0]
: SEATICT, ’ ’ 3 c
013 e T | 2 5080 / 2. 9043 / 0. 02 / 0
SEAR IO ‘ ‘ / . = /
014 Fully (Iiischﬁrged 2. 8962 # 2. 8951 / 0.04 / O
: S ; :
015 6l dischatisd 2. 9047 / 2.9040 / 0.02 / 0
016 e r . ; , p
! Fully discharged 2.9038 / 2.9028 / 0.03 / 0]
e A : "
017 iy distnariyed 2. 9270 / 2. 9250 / 0.07 / 0
l}‘]_:/l\flsﬂl_], s v / ‘ sNE / /
ais Fully discharged 2.9513 : 2. 9505 / 0. 03 / 0
Fully discharged i / 2. 94 / 0.01 / O
Hik: LR V-RA D-#RRk R-E F-RK 0-AA. AR, LK. LHEE LR,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.




LA T RRAR A PR )

¥ o R & - B R4

Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report— Appendix 4

NO. 1124100184

6/10
e y Homl o B 2 AR thit
No. Name of Test [tems Shock
sis A . 1s
W] oy Aﬂ. =2
48 2 Y RE | FReE A= FF344, /& | Mass Loss | Residual E
£ Sample Status
Sample Mass oCcV Mass ocv ocv Other
e /g N /g Y 1% /% | Event
001 e 3.0586 | 3.25 | 3.0585 | 3.24 0. 00 99.69 | o
002 e 3.0495 | 3.24 | 3.0495 | 3.23 0. 00 99.69 | o
T . : ‘ .
003 T . ol 3.0494 | 3.26 3.0494 | 3.26 0. 00 100.00 | o
004 e 3.0476 | 3.24 | 3.0476 | 3.24 0.00 100.00 | o
005 R 30480 | 3.25 | 3.0480 | 3.24 0. 00 99.69 | o
006 ol 3.0464 | 3.24 | 3.0463 | 3.24 0. 00 100.00 | o
007 o 30388 | 3.21 | 3.0387 | 3.20 0. 00 99.69 | o
008 e 30625 |  3.24° |»3.0625 | 3.23 0. 00 99.69 | o
009 sl 3.0549 | 3.24 | 3.0548 | 3.23 0. 00 99.69 | o
010 ol 3.0512 | 3.25 | 3.0511 | 3.24 0. 00 99.69 | o
[y i
011 il e s | 59507 / 2.9297 / 0.00 } 0
, R , , .
015 | pil et | 2 / 2. 9253 / 0. 00 ? 0
ST 5 s o :
013 G s | D BOEB / 2.9043 / 0. 00 / 0
R . )
014 Fully discharged 2. 8951 / 2.8950 / 0. 00 2 0
FZST )
05 | i e | B HOAD / 2. 9039 / 0. 00 / 0
: pe :
016 Fully discharged 2.9028 / 2.9028 / 0. 00 / 0]
SEA R 5 Bas i
017 Fully discharged 2. 9250 / 2. 9249 / 0.00 i O
e A
018 Ful lJ; Lji-injclllf‘arged 2. 9505 4 2. 9502 /. 0.01 ¥ 0O
AL , ,
019 Fully discharged 2. 8994 / 2.8992 / 0.01 / O
. e ‘
020 Fully discharged 2. 8673 / 2.8673 / 0. 00 / 0O
£ii. L-iR V-IRA D-AEIR R-384L F-R K 0-L¥FR. LBA. MK, LakE. LAK.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Sl 5 RRAE LA | S T
[ Name of Test ltems External short circuit
Sample No. Sample Status : e Other Event
bel Und?:fi;%gcd 62.9 o
— Und?;fﬁ:%”ged 64. 3 0
o Undﬁf)ﬁﬁged 63.3 o
— Undifﬁ%ged 61.3 o
3k Und?;gﬁiged 64. 0 o
008 I.hldfz}c}jls;grged 63.3 o
o7 Und?iﬁ;%ged _ 63.0 o
a0d Und?;j:j}{m;gged 61.8 o
-
e Undiacharged 65. 2 >
s Ful 1)};d%ij%ss{c?:11‘ged 58. 2 o
ol Ful fﬁﬁiﬁrg.ﬂ 57. 4 o
ik Ful 1.)5 {ijﬁ?ﬁrged 58. 0 o
bl Ful 1JvL ?i]j_fcfarged 58. 3 o
Ukt Ful 1??3_1?;3@9(1 57. 2 o
M Ftllllj_\‘?%i}fc?arged 58.5 o
i Wiy 57. 6 .
015 Ful ]?v??iﬁfc?arged 58.5 o
et Ful ff?iﬁfc?arged 58. 2 -

&k D-FRIK R-E F-RK 0-LMKR. LK. AL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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¥ 6 AR B AR 1
No. Name of Test Items Crush
¥ o 2 =8
Hoth® HaRA B o i AR
Sample No. Sample Status e xternﬁc SRR Other Event
AT ;
021 Undischarged 24.0 O
AT e
022 Undischarged 23.7 g
’ Z il 5 3
023 Undischarged 23.3 o
; ¥ ) 8} i
024 Undischarged 23.1 o
AT L ;
025 Undischarged 23.1 O
’ SEATIUR :
026 Fully discharged 23.4 o
\ ST
027 Fully discharged 23.9 0o
, SEARE
028 Fully discharged 23.1 B
2y :
029 Fully discharged 23.8 o
. SEATHAR 55
030 Fully discharged 23.3 o
LR This space intentionally lefH

blank

Hix: DMK F-RK 0-LMik. RALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




b T IR AT PR

& P IR - AT
Shanghai Institute of Chemical Industry NO. 1124100184
Testing Co., Ltd. Test Report— Appendix 7

9/10
A% ’ BARE LA | WS
No. Name of Test Items Forced discharge
ok (R R S AR R
Sample No. Sample Status Gither Bvent
031 Fulﬁffiégkirged 0
032 Ful lj&h -{gij‘ﬁ:?érged 0
033 Ful 1{14 ?i]isﬁci#al‘ged 0
034 Ful ITF‘%iﬁ-sicrE‘a rged 0
035 Ful lfj;ﬁﬁjil#arged y
036 Ful I%C ﬁ:iﬁfc!l{farged 0
037 Ful ]%%Elc?arged 0
038 Fu]]iﬁic;i}fciiarged 0
039 Ful I‘fnfi}\jfcg}?arged 0
040 Ful lh;Fiihifch#al'ged g
LLF2 This space intentionally

left blank

&ix: DMK F-A2 KO-k, ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




LA T RRA A PR F)
&R E-mE
Shanghai Institute of Chemical Industry NO. 1124100184
Testing Co., Ltd. Test Report— Appendix 10/10

sk ff i £k T sk



